AVSPARE.COM
parts catalog

115-6398 ROLLER AR-TRACK & CARRIER S/N DET1-UP PART OF 211-9371 FRAME AR-UNDERCARRIAGE Type 1 345B II




UNDERCARRIAGE

ROLLER GP
 
#SEBP31810290
 

115-6398: ROLLER AR-TRACK & CARRIER

115-6398 ROLLER AR-TRACK & CARRIER
S/N DET1-UP
PART OF 211-9371 FRAME AR-UNDERCARRIAGE
Type 1
i00939557 SEBP3181
  For full view, you need register

Parts for your 345B II EXCAVATOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 7X-2583 M [6] BOLT (M30X3.5X120-MM)  
2. 124-7280 Y [6] ROLLER GP-TRACK CARRIER  
3. 178-7293 Y [18] ROLLER GP-TRACK-SINGLE FLANGE  
4. 8T-4167 [72] WASHER-HARD (26X44X4-MM THK)  
5. 8T-0363 M [72] BOLT (M24X3X120-MM)  
    QUANTITIES SHOWN ARE THOSE REQUIRED FOR BOTH LH & RH SIDES
  M   METRIC PART
  Y   SEPARATE ILLUSTRATION
 
#SEBP31810291
 

115-6398: ROLLER AR-TRACK & CARRIER

115-6398 ROLLER AR-TRACK & CARRIER
S/N DET1-UP
PART OF 211-9371 FRAME AR-UNDERCARRIAGE
Type 2
i02982986 SEBP3181
  For full view, you need register

Parts for your 345B II EXCAVATOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 7X-2583 M [6] BOLT (M30X3.5X120-MM)  
2. 300-4610 CY [6] ROLLER GP-TRACK CARRIER  
3. 178-7293 Y [18] ROLLER GP-TRACK-SINGLE FLANGE  
4. 8T-4167 [72] WASHER-HARD (26X44X4-MM THK)  
5. 8T-0363 M [72] BOLT (M24X3X120-MM)  
  C   CHANGE FROM PREVIOUS TYPE
  M   METRIC PART
  Y   SEPARATE ILLUSTRATION
 
#SEBP31810292
 

124-7280: ROLLER GP-TRACK CARRIER

124-7280 ROLLER GP-TRACK CARRIER
S/N DET1-UP
PART OF 115-6398 ROLLER AR-TRACK & CARRIER
FIELD REPLACEMENT ORDER @@@@@300-4610@@@@@
i00701326 SEBP3181
  For full view, you need register

Parts for your 345B II EXCAVATOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 124-7276 [1] SHAFT AS-ROLLER  
2. 9W-2201 [1] SEAL GP-DUO-CONE  
3. 124-7278 [1] ROLLER & BEARING AS  
4. 6Y-8171 [1] BEARING-CARRIER ROLLER  
5. 6Y-8172 [1] BEARING-CARRIER ROLLER  
6. 4H-9105 [1] SEAL-O-RING  
7. 8T-8441 M [5] BOLT-SOCKET HEAD (M12X1.75X25-MM)  
8. 7H-3171 [1] PLUG-PIPE  
9. 320-2677 [1] COVER  
10. 6Y-8176 [1] WASHER-THRUST (78X116X4.5-MM THK)  
11. 6Y-9339 [1] RETAINER  
  M   METRIC PART
 
#SEBP31810293
 

300-4610: ROLLER GP-TRACK CARRIER

300-4610 ROLLER GP-TRACK CARRIER
S/N DET1-UP
PART OF 115-6398 ROLLER AR-TRACK & CARRIER
FIELD REPLACEMENT FOR @@@@@124-7280@@@@@
i02941026 SEBP3181
  For full view, you need register

Parts for your 345B II EXCAVATOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 4H-9105 [1] SEAL-O-RING  
2. 6Y-8176 [1] WASHER-THRUST (78X116X4.5-MM THK)  
3. 320-2677 [1] COVER  
4. 6Y-9339 [1] RETAINER  
5. 475-8471 [1] SEAL GP-DUO-CONE  
  171-5713 [2] RING-TORIC  
6. 300-4606 [1] ROLLER & BEARING AS  
6A. 6Y-8171 [1] BEARING-CARRIER ROLLER  
6B. 6Y-8172 [1] BEARING-CARRIER ROLLER  
7. 300-4608 [1] SHAFT AS-ROLLER  
8. 3H-7654 [3] WASHER-HARD (13.5X22.5X3-MM THK)  
9. 7H-3171 [1] PLUG-PIPE  
10. 8T-0273 M [5] BOLT-SOCKET HEAD (M12X1.75X40-MM)  
  M   METRIC PART
 
#SEBP31810294
 

178-7293: ROLLER GP-TRACK-SINGLE FLANGE

178-7293 ROLLER GP-TRACK-SINGLE FLANGE
S/N DET1-UP
PART OF 115-6398 ROLLER AR-TRACK & CARRIER
i01632526 SEBP3181
  For full view, you need register

Parts for your 345B II EXCAVATOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 175-7897 [2] SEAL-O-RING  
2. 9W-2146 [1] PLUG  
3. 176-5331 [2] SEAL GP-DUO-CONE  
    (EACH INCLUDES)
  176-5333 [2] RING-TORIC  
4. 178-7294 [1] ROLLER & BEARING AS  
4A. 123-1382 [2] BEARING-TRACK ROLLER  
5. 178-7296 [2] COLLAR-TRACK ROLLER  
6. 178-7297 [1] SHAFT-TRACK ROLLER  
7. 179-4182 [2] DOWEL  
 
#SEBP31810295
 

115-6365: SPRING GP-RECOIL

115-6365 SPRING GP-RECOIL
S/N DET1-UP
PART OF 115-6364 IDLER GP-FRONT
i00835208 SEBP3181
  For full view, you need register

Parts for your 345B II EXCAVATOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 115-6367 [1] SUPPORT AS  
2. 115-6368 [1] SPRING  
3. 115-6369 [1] ROD  
4. 7Y-1459 [1] WASHER (66X115X9-MM THK)  
5. 7Y-1460 M [1] NUT (M64X6-THD)  
6. 115-6374 [1] SUPPORT  
7. 7Y-1221 [1] STRIP  
8. 8T-9080 M [2] BOLT-SOCKET HEAD (M12X1.75X20-MM)  
  M   METRIC PART
 
#SEBP31810296
 

150-4753: TRACK GP

150-4753 TRACK GP
S/N DET1-UP
600MM (23.6IN) TRIPLE GROUSER SHOE
PART OF 153-9221 TRACK GP
AN ATTACHMENT
i00683915 SEBP3181
  For full view, you need register

Parts for your 345B II EXCAVATOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 150-4745 Y [1] LINK AS-TRACK  
2. 150-4770 [52] SHOE-TRACK  
3. 150-4741 M [208] BOLT-TRACK (M24X1.5X67-MM)  
4. 150-4742 M [208] NUT-TRACK (M24X1.5-THD)  
  M   METRIC PART
  Y   SEPARATE ILLUSTRATION
 
#SEBP31810297
 

150-4754: TRACK GP

150-4754 TRACK GP
S/N DET1-UP
900MM (36IN) TRIPLE GROUSER SHOE
PART OF 153-9223 TRACK GP
AN ATTACHMENT
i00827204 SEBP3181
  For full view, you need register

Parts for your 345B II EXCAVATOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 150-4745 Y [1] LINK AS-TRACK  
2. 150-4767 [52] SHOE-TRACK  
3. 150-4741 M [208] BOLT-TRACK (M24X1.5X67-MM)  
4. 150-4742 M [208] NUT-TRACK (M24X1.5-THD)  
  M   METRIC PART
  Y   SEPARATE ILLUSTRATION
 
#SEBP31810298
 

150-4755: TRACK GP

150-4755 TRACK GP
S/N DET1-UP
600MM (23.6IN) TRIPLE GROUSER SHOE
PART OF 211-9371 FRAME AR-UNDERCARRIAGE
i00683916 SEBP3181
  For full view, you need register

Parts for your 345B II EXCAVATOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 150-4745 Y [1] LINK AS-TRACK  
2. 150-4764 [52] SHOE-TRACK  
3. 150-4741 M [208] BOLT-TRACK (M24X1.5X67-MM)  
4. 150-4742 M [208] NUT-TRACK (M24X1.5-THD)  
  M   METRIC PART
  Y   SEPARATE ILLUSTRATION
 
#SEBP31810299
 

150-4757: TRACK GP

150-4757 TRACK GP
S/N DET1-UP
750MM (30IN) TRIPLE GROUSER SHOE
PART OF 153-9222 TRACK GP
AN ATTACHMENT
i00683918 SEBP3181
  For full view, you need register

Parts for your 345B II EXCAVATOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 150-4745 Y [1] LINK AS-TRACK  
2. 150-4766 [52] SHOE-TRACK  
3. 150-4741 M [208] BOLT-TRACK (M24X1.5X67-MM)  
4. 150-4742 M [208] NUT-TRACK (M24X1.5-THD)  
  M   METRIC PART
  Y   SEPARATE ILLUSTRATION

Information:

UNDERCARRIAGE
ROLLER GP
Tool Operating Manual
Idler/Roller Assembly Machine{0374, 0599, 0729, 4159, 4180}
Idler/Roller Assembly Machine{0374, 0599, 0729, 4159, 4180}
Service Magazine
Instructions for Filling the Oil of Nexus and Classic Carrier Roller and Idler {4154, 4159}
2004/08/16

Caterpillar Parts SIS Catalog 345B II :

Truck sale:

85,215 
Caterpillar 345BIIL, Construction
- Crawler Excavators
AVESCO AG
Switzerland
100,561 
Caterpillar 345BIIL, Construction
- Crawler Excavators
Parana Equipamentos S.A.
Brazil
 
Caterpillar 345BIIL, Construction
- Crawler Excavators
BERGERAT MONNOYEUR SP. Z O.O.
Poland
56,000 
Caterpillar 345BIIL, Construction
- Crawler Excavators
BUTLER MACHINERY COMPANY
 
CATERPILLAR 345BII 2003
- TRACK EXCAVATORS
WAGNER EQUIPMENT CO
United States
Back to top
The names Cat, Caterpillar, John Deere, Komatsu, Volvo, Hitachi, Doosan, JCB, Hyundai or any other original equipment manufacturers are registered trademarks of the respective original equipment manufacturers. All names, descriptions, numbers and symbols are used for reference purposes only.
AVSpare.com is in no way associated with any of the manufacturers we have listed. All manufacturer's names and descriptions are for reference only. Cat® and Caterpillar® are registered trademarks of Caterpillar, Inc.